

Bodycote warringtonfire
Holmesfield Road
Warrington WA1 2DS
Tel: (01925) 655116
Fax (01925) 646672

WARRES No: 180617
TEST: Indicative
DATE: 24th February 2008

SURFACE SPREAD OF FLAME TEST – BS 476: PART 7: 1997
LABORATORY RECORD SHEET

CLIENT: **OBSERVERS:** Mr P King

MATERIAL DESCRIPTION: Nominally 39mm thick recycled plastic sheet material. The specimen was constructed by butt jointing together a sufficient number of 39mm thick sections to make up the desired specimen length (joints running vertically)

FACE TESTED: One **MODIFIED SPECIMENS:** -- **REDUCED SPECIMENS:** --

Specimen No.	1	2	3	4	5	6	7	8	9	
Travel at 1½ mins	260mm	mm	mm	mm	mm	mm	mm	mm	mm	
Time to Travel	min	sec	min	sec	min	sec	min	sec	min	sec
75mm	0	17								
165mm	--	--								
190mm	--	--								
215mm	0	35								
240mm	0	55								
265mm	1	35								
290mm	1	55								
375mm	4	02								
455mm	4	34								
500mm	6	31								
525mm	6	55								
600mm										
675mm										
710mm										
750mm										
785mm										
825mm										
Time to Final Travel	10	00								
Final Travel	580mm	mm	mm	mm	mm	mm	mm	mm	mm	mm

Softening/ delamination? NONE **More than 6 specimens Tested** --
Any supplementary observations? NONE
Designation Class NOT APPLICABLE
Tested By: P CADE

*Indicative tests are normally performed in the same way as formal tests but on a reduced number of specimens. They are conducted only for the purposes of the sponsor of the test, mainly for research and development purposes. The full conditions of the Standard will not be complied with in terms of number of specimens tested, specimen construction and/or conditioning requirements. Indicative test results should not be accepted as a substitute for formal test results obtained in accordance with the requirements of the standard.